Y —

PARTS LIST
IN—IU) X

BLW-8BLCE-DM  BLW-28BLCE-DM
BLW-8BLCS-DM  BLW-28BLCS-DM
BLW-8BLCE BLW-28BLCE

BLW-8BLCS BLW-28BLCS

SEIKO SEWING MACHINE CO., LTD.



IN—YYRRZFIAIZEALT

LB THET AT [ ] BRTRLTEYET,
2.ZDOAKIF 2024 E 1HADT—RIZEDWVTHEREIN=BDTT,
3. EERIEFELRLICHREERINDIZENHYET,

Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Nov, 2024.
3. Parts are subject to changes in design without prior notice.



BHX
CONTENTS

FIRREZ MACHINE BODY 1,2
L EHRR R UPPER SHAFT MECHANISM 3 4
EXYRARZR UPPER FEED MECHANISM 5 6
B ER R R QUICK REVERSE MECHANISM 7.8
iyt =Sy UE S ER NEEDLE BAR AND THREAD TAKE-UP MECHANISM 9 10
Hx EIFRE®R PRESSER FOOT LIFTER MECHANISM 11,12
XY ERETRE R (1) FEED REGULATING MECHANISM (1) 13,14
XY ERETRE R (2) FEED REGULATING MECHANISM (2) 15.16
XY ERETRE R (3) FEED REGULATING MECHANISM (3) 17,18
WS EE S SHERZR() PRESSER MOVEMENT HEIGHT MECHANISM (1) 19,20
WEZ BB S SHETRE%(2) PRESSER MOVEMENT HEIGHT MECHANISM (2) 21,22
=z ERB® PRESSER BAR MECHANISM 23 .24
TREYERE (1) LOWER FEED MECHANISM (1) 25,26
TEYER (2) LOWER FEED MECHANISM (2) 27,28
TR (ERMT) GAUGE PARTS (TYPE E) 29,30
F—IBR (SBA4T) GAUGE PARTS (TYPE S) 31,32
RUYEE R THREAD TRIMMER MECHANISM 33,34
MNEER R ROTARY HOOK SHAFT MECHANISM 35 36
TERBAfR (1481) LOWER SHAFT MECHANISM (SINGLE NEEDLE) 37,38
TERAR (24 E) LOWER SHAFT MECHANISM (TWO NEEDLE) 39,40
TEARE R LOWER SHAFT MECHANISM 41 42
*am- A%k LUBRICATION 43 . 44
FFIRE®R (1K) THREAD TENSION (SINGLE NEEDLE) 45,46
FIREAR A&t THREAD TENSION (TWO NEEDLE) 47,48
REZHER BOBBIN WINDER MECHANISM 49,50
FHRvFER MANUAL SWITCH MECHANISM 51,52
ZEERARZR AIR PRESSURE MECHANISM 53,54
/e mE & ACCESSORIES 55,56
=%k (ERA4T) TABLE OF GAUGE PARTS (TYPE E) 57

ez ACTE ) TABLE OF GAUGE PARTS (TYPE S) 58




EARER

MACHINE BODY

DM #! /DM type

belt drive type

BHTFTE—4% / V-




ERER
MACHINE BODY

HRES

%

No. PARTS No. | QTY. fh 4 DESCRIPTION
1 |62000 1 | 7—4 ARM

2 62001 1 | RwR BED

3 |62031 1 | £ ARM TOP COVER

4 62428 1 | HRT Yk GASKET ¢ 3mm

5 |27177 6 | ERiESD BOLT,SOCKET, M5 X 0.8 L=16
6 |62032 1 | XFEHN— T/T/LEV COVER

7 28563 1 | X#EAH/N—IESH BOLT,SOCKET, M5 X 0.8 L=8
8 162033 1 |cDEAYIL DIAL CD

9 160227-02 | 1 | CDEAVILAZRIL CD DIAL BUSHING

10 | 60127 1 |CDAAYVILAL CD DIAL CAM

11 |62034 1 |CDEAYVILEY CD DIAL PIN

12 |o1917 1 | CDEANVILRTYLY FEED CLUTCH SPRING

13 1392 1 |CDFAYILiERl SCREW, 11/64 X 40 L=6.5

14 |B150607 1 | TLF(p32.8mm) RUBBER CAP 32.8

15 |B117936 1 | TL¥(P9.4mm) RUBBER CAP 9.4

16 |62039 1 | @ik FACE PLATE

17 27177 3 | @RS BOLT,SOCKET, M5 X 0.8 L= 16
18 |62004 1 | DDE—% hH/N— DD MOTO COVER

19 | 28024 3 |DDE—%R Hh/A—1E®D BOLT,SOCKET, M5 X 0.8 L= 45
20 |62042 1 | R8T THREA GUIDE

21 130075 2 | REMFIED BOLT,SOCKET, M4 X 0.7 L=8
22 162043 2 | BHiRT L RUBBER CUSHION

23 | 30066 6 | BHIRILIES BOLT,SOCKET, M5 X 0.8 L= 12
24 162044 1 | 9527 CLAMP

25 |28563 1 | 95071k BOLT,SOCKET, M5 X 0.8 L=8
26 |62045 2 | o507 CLAMP

27 | 30075 2 | 95Tk BOLT,SOCKET, M4 X 0.7 L=8
28 |62046C 1 | &z #EA%)L(#8) E A | BUSHING ASSY, FOR TYPE-E
30 |62006 1 | RNJLrHA—(L) BELT COVER, U

31 162005 1 | RNILbANA—(TF) BELT COVER, D

32 |30066 1 | NILbhAR—1EHGE) BOLT,SOCKET, M5 X0.8 L=12
33 |37288 2 | RLkAN—(E)1ESD BOLT,SOCKET, M4 X0.7 L=5
34 |37102 1 | Fvbk NUT M6

35 | 17529 1 | BRI AE SUPPORT BAR

36 [28068 2 | NILbAN—LEH(E) BOLT,SOCKET, M5 X0.8 L=20




L] SHER
UPPER SHAFT MECHANISM

DM #! /DM type

3 U

BETFTE—45%E / V-belt drive type




k]2 PR
UPPER SHAFT MECHANISM

BRES

Bk

No. PARTS No. | aTY R 2 DESCRIPTION
1 | 62049 1 | L&A UPPER SHAFT

2 | 62050 1 | 9529F—3vhA CRANK MOTION CAM

3 | 18607 1 | 952 9hLiE®D POSITION SCREW (LARGE)
4 |62051 1 |90EIZI1ED SET SCREW, M6 X 0.75 L= 8
5 | 37185 2 | ikHRLC SET SCREW, M6 X 0.75 L=6
6 |62425 2 | LE4BR H5—(HH) BR-COLLAR, U-SHAFT ASSY
7 | 62053 1 | REHS— COLLAR, BOBBIN WINDER
8 | 18028 2 | REBHS—LLSH SET SCREW, M5 X 0.8 L=5
9 | 62054 1 | FERTULS BEARING

10 | 60009 1 | ®fEBR A5— BEARING COLLA (MIDDLE)
11| 27172 2 | FEBR A5—1E&H SET SCREW, M6 X 1 L=38
12 | 62055 1 | ERJLRT—1)— UPPER BELT PULLEY

13 | 62051 1 | ERJLRT—)—1EDHA SET SCREW, M6 X 0.75 L= 8
14 | 37027 1 | EXJLRT—)—1EHB SET SCREW, M6 X 0.75 L= 8
15 | 62056 1 | 2439 R)Lk TIMING BELT

16 | 62029 1 | E—42#F @D COUPLING (FRONT)

17 | 62051 2 | R7YLTHS5—1kHHL | SET SCREW, M6 X 0.75 L= 8
18 | 62051 2 | E—4#FiEHRL SET SCREW, M6 X 0.75 L= 8
19 | 62013 1 | DDE—42T—1)— DD MOTOR PULLEY

20 | 60116 2 | T—1)—1t& SET SCREW, M5 X 0.8 L=8
21 | 62059 1 | &% MOTOR

22 | 28068 4 | E—RIH BOLT,SOCKET, M5 X 0.8 L= 20
23 | 62022 1 | LEa(ER) UPPER SHAFT(REAR)

24 | 62494 1 | E—%#F1R) COUPLING(REAR)

25 | 17098 3 | E—A#BFIEOHA SET SCREW, M6 X1 L=38
26 | 27171 3 | E—4#FIEHB SET SCREW, M5 X 0.8 L= 10
27 | 62008 1 | LE(#R) UPPER SHAFT(REAR)

28 | 38144 1 | 7Yy BEARING 6002ZZNR

29 | 62007 1 | R7IVTZE BEARING BASE

30 | 18065 4 | R7IYTZELESD BOLT,SOCKET, M5 X 0.8 L= 14
31 | 60014 1 | 7Yy BEARING

32 | 60008 1 | RTPYVThT— COLLAR

33 | 27172 2 | R7ITHF—1ED SET SCREW, M6 X 1 L=8
34 | 62496C 1 | T=)—=1)2 TSRt PULLEY RING WITH LABEL
35 | 27172 1 | =)= T 1L SET SCREW, M6 X 1 L=8
36 | 61529 1 | 7—1)— PULLEY

37 | 60225 1 | F—=)—1EHA)EDY % SET SCREW, M6 X 1 L=12
38 | 28043 1 | T—=)—1LkHBXIZH % SET SCREW, M6 X 1 L=10
39 | 37058 1 | 7yiv— WASHER

40 | 37031 1 | 7F—U—LAul SCREW, M6 X 1 L=16

41 | 62057 1 | R7YUTR) BEARING COMP.







LEYRE R
UPPER FEED MECHANISM

BRES

Bk

No. PARTS No. | QTY. h 4 DESCRIPTION
1 | 62060 1 | EEYERFZOVE(KE) U/FEED CONN. ROD ASSY
1-1| 62061 1| EXYERE UPPER FEED LEVER
1-2 | 62062 1 | EEYEREDF CONNECTING LEVER, U-FEED
1-3| 62063 1 HRDE> ECCENTRIC PIN
1-4| 62064 2 |1E& RETAINING RING, 8 X 0.8
1-5| 37027 1 [RDE>IESD SET SCREW, M6 X 0.75 L=8
1-6 | 37185 2 |EYEHIESD SET SCREW, M6 X 0.75 L=6
1-7| 62065 3 |7vir— WASHER 8 X 14 t = 1
1-8| 62066 1 | EXEVYERKOVE UPPER FEED CONNECTING ROD
1-9| 62067 2 |R)—7 SLEEVE ZSM-0810-10
1-10| 62068 1 |ERFEEY CONNECTING PIN
1-11] 35034 1 |E#ERHEORL BOLT,SOCKET, M6 X 1 L= 20
2 | 62069 1 |#ELXE NEEDLE BAR BRACKET
3 |62070 1 [MIEROHEY PIN
4 | 35034 1 [MEROHEV L BOLT,SOCKET, M6 X 1 L=20
5 | 10599 1 |7yiy— WASHER, 6
6 | 62071 1 |#tEREEAL—IL GUIDE RAIL, N/B-CLAMP
7 | 62072 2 |ERAL—ILLESD SCREW, M3 X 0.5 L= 6
8 |62073 1 |$tEJLNRZ FELT RETAINER, N/B
9 | 60048 2 |ZzLBRZIESD BOLT SOCKET, M4 X 0.7 L=5
10 | 62074 1 |#t#ELETILNMER FELT RETAINER
11 | 62075 1 |#HELEE NEEDLE BAR BRACKET SHAFT
12 | 62076 1 |#EIzILk FELT, N/B
13 | 62077 1 |#BEXETILE FELT
14 | 62078 1 |#HEEAE SLIDE BLOCK, N/B-CLAMP
15 | 62079 2 |ftiELTEEHS— COLLAR
16 | 35999 2 |$HELEEHAS—LED SET SCREW, M6 X 1 L=6
17 | 62080 1 |#HELEEARILAED BUSHING, F
18 | 62081 1 |#tELEEAZIL(ER) BUSHING, R




W ERRE R
QUICK REVERSE MECHANISM




W ER R R
QUICK REVERSE MECHANISM

HRES

%

No. PARTS No. | oY Hh 2 DESCRIPTION

1 | 62082 1 |7\l \—8f SHAFT, R-LEVER

2 | 62083 1 |78y — REVERSE STITCHING LEVER

3 | 62084 1 | 7899 N—Ruk REVERSE STITCHING LEVER PAD
4 131092 2 | \wILN—LES BOLT,SOCKET, M4 X 0.7 L= 12

5 | 62085 2 | \wHLIR—Fvbk NUT M4

6 | 17059 1 | RTVUT#EMT SCREW FOR SPRING

7 | 60125 1 | 7\ NN—8AR T4 | SPRING

8 | 62086 2 | 1\ N—EhS— SHAFT COLLAR

9 | 18028 2 | /Ny N—8hS—IE® | SET SCREW, M5 X 0.8 L=5

10 | 17095 1 | 7SO\ —EhiE R RETAINING RING

11 ] 62087 1 |\ N—Eh=%F REVERSE LEVER SHAFT CRANK
12 131021 1 | NI N\—8-5F#EDH1LC | BOLT,SOCKET, M6 X 1 L= 16

13 | 62088 1 | 7\woL/\—85FEE | CRANK PIN

14 | 62089 2 | \wHoLN\—E-5FEIEHE| RETAINING RING

15| 62090 1 | oviardl CUSHION RUBBER

16 | 62091 1 |BTYULA—ITEY PIN

17 | 28043 1 |BTUYUA—%(TE1ES | SET SCREW, M6 X 1 L=10

18 | 62093 1 |BTY Yo E— BT CYLINDER MA20 X 25SCA
19|60387-05 | 1 |#F CONNECTOR APC4-01

20 | 62094 1 | ALY — AIR MUFFLER, BSLMO1

21 | 62095 1 |BTYULE—FvI)L BT CYLINDER NUCKLE

22 | 62096 1 | EVERET=5F FEED ADJUSTING LEVER
2331021 1 | E=YRE=5FERHDL BOLT,SOCKET, M6 X 1 L= 16

24 | 60195 1 | EYRETZAFEEY PIN, 6 X 25

25 | 62097 1| EYREERE Y LINK PIN

26 | 62051 1 | EEEVIED SET SCREW, M6 X 0.75 L=8

27 | 62098 1 | EVEREERS FEED REGULATING SHAFT CONN.
28 | 62099 1 | ZVEREEEEE Y LINK PIN

29 | 62051 1 | Z5FELESD SET SCREW, M6 X 0.75 L=8

30 | 62100 1| =Y R e EhERS FEED REGULATING SHAFT CONN.
31| 31021 1 | #EHl BOLT,SOCKET, M6 X 1 L= 16

32 | 62101 1 | 7\woLN\—8Tv a (8i) | BUSHING, F

33 | 62102 1 |3y \—EhJ v a () | BUSHING, R

34| 60308 1 | 7ydr— WASHER




S XFFRER

NEEDLE BAR AND THREAD TAKE-UP MECHANISM

SAAT (12 K&t) .~ TYPE S (1,2 - needle)
ESA4F (2A%t) . TYPE E(2 - needle)

g7
=

11
S 447 (1 K4t) / TYPE S (1- needle)

ESA47 (1 &%t) .~ TYPE E (1 - needle)




St - RFFRA R
NEEDLE BAR AND THREAD TAKE-UP MECHANISM

No. AEES | ER h 4 DESCRIPTION
PARTS No. | QTY.
1 |62103 1 | RFEG#D) ORED T/T/LEVER, ASSY (1-NEEDLE)
62500 1 | XFFGH 2K T/T/LEVER, ASSY (2-NEEDLE)
1-1]62104 1 | XFFEY PIN, T/TAKE-UP
1-2162105 1 | 0EHISY CRANK, 90
1-362106 1 | $HEfEE NEEDLE BAR CLAMP
1-4]62107 1 | REXZ THREAD TAKE-UP SUPPORT
1-5|62108 1 | X THREAD TAKE-UP LEVER
1-6 62109 1 | $tEOSY NEEDLE BAR CRANK
1-7]62110 2 | RERTYVY BEARING
1-8]62111 1 | #HEfaER)—J SLEEVE
1-9(62112 2 | XEEVIESHEH T/T LEVER RETAINING RING
1-10|62113 1 | RFEEREY PIN
1-11]62114 1 | R@EYIT(UKRED EYELET (1-NEEDLE)
62501 1 | REYVIVT2KE) EYELET (2-NEEDLE)
1-12|62442 1 | gtEfaEHH Rl BOLT, M5 X 0.8 L= 10
2 |60116 1 | XREE LD SET SCREW, M5 X 0.8 L=8
3 62115 1 | & NEEDLE BAR
4 162116 1 | eHiERENT THREAD GUIDE, N-BAR
5 |62485 1 | $tE® SCREW, M4 X 0.7 L= 4
6 |62486 1 | RELLESD SCREW, TRUSS M2.5 X 0.45 L= 3
7 |31110-A 1 | $HEZELED BOLT,SOCKET, M3 X 0.5 L= 10
8 |61036-A 1 | &t NEEDLE BAR
9 |62497 1 | &3 NEEDLE CLAMP
10 |B140553 1 | &tk SCREW, SM1/8 X 40 L= 4.5
11 |60634 1 | RFVVTEY SPRING PIN, 1.4
12 |62497C 1 | #HaEdE) NEEDLE CLAMP COMP.

2 Kt DT —T 1% P57, P58 SR
See table on P57, P58 for 2—needle gauge.

10




WEZ EIFREMR
PRESSER FOOT LIFTER MECHANISM

11



WA EITE®E
PRESSER FOOT LIFTER MECHANISM

HaEs

B2

No. PARTS No. | Q1Y &h 4 DESCRIPTION

1 |62119 1 |z LITEh PRESSER BAR, LIFTER SHAFT
2 | 62086 2 |EZ EFEHhS— SHAFT COLLAR

3 | 18028 4 |¥RESZ EITFEAS—IED SET SCREW, M5 X 0.8 L=5

4 |62120 1 |#SZ LTl /N— P/B LIFTER SHAFT LEVER

5 | B149095 1 |BEZ EITFETYs v — WASHER (PLAIN 6)

6 |31021 1 |z EiTEAal BOLT,SOCKET,M 6 X 1 L=16
7 | 62121 1 | Sz EIFL/A—FE) PRESSER LIFTER LEVER, ASSY
8 |62124 1 |VE—2RTY G SPRING

9 |62125 1 |#WEZ LIFL/N—EH=5HFE | PRESSER LIFTER BAR CAM
10 | 62126 2 |BEZ EIFLA—E-5F1EH | SET SCREW, M6 X 0.75 L= 8

11 | 62127 1 |z EIFLAA—HLA PRESSER BAR LIFTER CAM
12 | 62051 1 |2 EFLN—hALIESHA) | SET SCREW (A), M6 X 0.75 L=8
13 | 37027 1 |#HEZ EFL/AA—hLIESHB) | SET SCREW (B), M6 X 0.75 L= 8
14 | 62128 1 |z EITERIVD P/B LIFTER SHAFT LINK

15 | 31021 1 |FLBE#E&O L BOLT,SOCKET, M6 X 1 L= 16
16 | 62129 1 |FLE#EY PIN

17 |1 60308 2 |FLE#HE>D Y y— WASHER

18 | 62089 2 |FLEHE LR RETAINING RING

19 | 62130 1 |FLFvoIL FL CYLINDER NUCKLE

20 | 62131 1 |FL Y5 — FL CYLINDER MA25 X 50SCA
21 | 62132 1 |#F CONNECTOR PL401

22 | 62094 1 | ALy — AIR MUFFLER , BSLMOT

23 | 62133 1 |FLYYS—1 & FL CYLINDER BASE

24 | 38124 2 |FL) A —L2BIED BOLT,SOCKET, M6 X 1 L= 25
25 | 62134 1 |FLYUS—EY PIN

26 | 62089 2 |FLY VA —EiIEdER RETAINING RING

27 | 62135 1 |2 LT A% LR BUSHING, FRONT

28 | 62136 1 |#EZ EIFEA%)L(F) BUSHING, MIDDLE

29 | 62137 1 |2 EITEARIL(1R) BUSHING, REAR

12




FEED REGULATING MECHANISM(1)

13




& Y 3R BT B AR (1)
FEED REGULATING MECHANISM(1)

HRES |EH

No. PARTS No. | QTY. h 4 DESCRIPTION

1 162138 1 | EYEREE (F1) FEED REGULATING BASE, ASSY
2 |62139 1 | EVEREE (&) FEED REGULATING SHAFT, LONG
3 | 62140 1| EVEREE (%) FEED REGULATING SHAFT, SHORT
4 | 62086 2 | =Y EHS— SHAFT COLLAR

5 | 18028 4 | h5—1E&H SET SCREW, M5 X 0.8 L=5

6 | 17059 1 | RTIVTZITHhL SCREW FOR SPRING

7 | 62141 1 | BYSRAEERTIVYT SPRING

8 | 62142 1 | RV T H#T SPRING GUIDE

9 | 31092 2 | RV T ENTIESD BOLT,SOCKET, M4 X 0.7 L= 12

10 | 62143 1 | EYRAE & EAZ)IL (R BUSHING, FRONT

11 | 62144 1 | EVFRAEBEAZIL (1£) BUSHING, REAR

14



1 Y 5 B B8 % (2)

FEED REGULATING MECHANISM(2)

15



& Y 3R T £ (2)
FEED REGULATING MECHANISM(2)

HRES |EH

No. PARTS No. | QTY. h 4 DESCRIPTION
1 |62138 1| EYERAETE ) FEED REGULATING BASE, ASSY

1-1| 62145 1 | EYERE S FEED REGULATING BASE

1-2| 62051 2 | ®R&HHAL SET SCREW, M6 X 0.75 L= 8

1-3| 37027 4 | kRl SET SCREW, M6 X 0.75 L= 8

1-4] 37185 3 | EvitHhl SET SCREW, M6 X 0.75 L=6

1-5| 62146 4 |y LINK

1-6| 62147 2 | JVUEVGE) LINK PIN (S)

1-7] 62148 1 | UooE () LINK PIN (M)

1-8] 62149 1 | UVPEU(R) LINK PIN (L)

1-9| 18028 1 | UYIEVIES SET SCREW, M5 X 0.8 L=5

1-10] 62150 1 | TEVEREZDSE CONNECTING LEVER L-FEED

1-11| 27177 1 | #HHl BOLT,SOCKET, M5 X 0.8 L= 16

1-12| 62151 1 | EYAykr FEED ROD

1-13]| 62152 1| ZFYnykR7Yy NEEDLE BEARING

1-14| 62153 1 | EYAHL FEED ECCENTRIC

1-15| 62154 8 | =Z—FILRF7YLG NEEDLE BEARING

1-16] 62155 2 | UooIviv— WASHER 7 X 13t =0.2

16



& Y 3R T B £ (3)
FEED REGULATING MECHANISM(3)




& Y 3R T B £ (3)
FEED REGULATING MECHANISM(3)

BRES

Bk

No. PARTS No. | aTY. Hh 2 DESCRIPTION
1 | 62156 2 | ZYREHRY)2—x & BASE
2 | 62489 2 |0y O-RING,16 X 1.5
3 | 62157 2 |EEEY PIN
4 | 62158 2 | EYFREE XV —Eh GEAR SHAFT
5 | 62159 2 | [ElEREH ADJUSTING STUD
6 | 62433 2 | BlExEH L D EF RETAINING RING, D13
7 | 62160 2 | EYHREH R )2— ADJUSTING SCREW
8 | 62161 2 | RbwR—EY PIN
9 | 60251 1 |EVIEDH(TF) SET SCREW, M3 X 0.5 L=5
10 | 62162C 2 | EYSASA AV /LA LA) | FEED ADJUSTING DIAL COMP.
12 | 62163 2 | EYREHFV— PINION GEAR
13| 62164 1 | EYERETE B&Y (L) STITCH LENGTH PLATE, UPPER
14 | 62165 2 | EYREHFTAVILR—X FEED ADJUSTING DIAL BASE
15 | 62434 6 | RYJa—xEHL SCREW, M4 X 0.7 L=16
16 | 62166 1| XYERET e FEED ADJUSTMENT ARM
17 | 60189 1 | EYFRERE Y ADJ. ECC. LATCH PIN
18 | 27172 1 | EYFREBE LD SET SCREW, M6 X 1 L=8
19 | 17059 2 | ATV ZIFRL SCREW FOR SPRING
20 | 60125 1| FEYERERR T T CD SPRING
21 | 62167 1 | EYREEEY(T) STITCH LENGTH PLATE, LOWER
22 | 62168 1 | EYRE T — CYLINDER
22-1| 62251 2 | #F CONNECTOR
23 | 28024 2 | EYREEHIF—IESDH BOLT,SOCKET, M5X 0.8 L= 45
24 | 62169 1 | EYFRE ) F —%imta | SCREW M8 X 1.25 L=50
25 | 28070 1| ZYRE oA —RiERC vk NUT, M8 X 1.25
26 | 62170 1 | EYRETTOv DIAL STOPPER
27 | 27177 2 | EYEREH IOy 1E® BOLT,SOCKET, M5 X 0.8 L= 16
28 | 31017 1 | EvibsH(E) BOLT,SOCKET, M3 X 0.5 L=8

18




SERERRSFR(1)

=
PRESSER MOVEMENT HEIGHT MECHANISM(1)

RZZEY

(7D

16

19



S ZEE = SR ETRE (1)
PRESSER MOVEMENT HEIGHT MECHANISM(1)

HaEs

Sk

No. PARTS No. | Q1Y &h 4 DESCRIPTION

1 162171 1 | L TEREHEGD ADJUSTING BRACKET ASSY, UD
2 | 62172 1 | EFEUIVHRZ B RITEL | SUPPORT PIN

3 |62173 1 | REERMY/N— STOPPER

4 |30066 2 | AbwN—1E8 BOLT,SOCKET, M5 X 0.8 L= 12

5 | 62092 1 | SAgi4al SET SCREW, M6 X 1 L= 16

6 | 62174 1 | Sz ETE5EEH ADJUSTING SHAFT, UD

7 162086 2 | Lt TEHREEHDS— SHAFT COLLAR

8 | 18028 4 | L TERMEAHS—IESD SET SCREW, M5 X 0.8 L=5

9 | 62175 1 | CO:EHKEZSFE CONNECTING LEVER, CD

10 | 62176 1 | COEHEZHFEEY PIN, CD

11 | 31021 1 | COEHEZSEMHRL BOLT,SOCKET, M6 X 1 L=16

12 | 60130 1 | CDOSP#EMFEHL CD SP LATCH PIN SCREW

13 | 28070 1 | COSP#MNFE VR LFVE NUT, M8

14 | 60125 1 |CDRFY CD SPRING

15 | 17059 1 |CDRT2 T %+l SCREW FOR SPRING M5 X 0.8
16 | 62177 1 |2 — CYLINDER ACQ20 % 45-B M6

17 | 60192-02 | 1 |#=F CONNECTOR ALP4-M5

18 | 60123-03 | 1 |H4AL>H— SILENCER AN120-M5

19 | 28024 2 |cDY)uA—1E® BOLT,SOCKET, M5 X 0.8 L= 45
20 | 60131 1 | CcDFvoIL KNUCKLE

21 162178 1 | L TFEFREEA2)L (FD) UD-ADJUSTING SHAFT BUSH, F
22 62179 1 | L TFEFREEA2)L (F) UD-ADJUSTING SHAFT BUSH, M
23 162180 1 | L TE5REEARIL (&) UD-ADJUSTING SHAFT BUSH, R
24 | 30804 1 | SRtk NUT, M6

20




EiE8{%(2)

T 4=

SR

=
PRESSER MOVEMENT HEIGHT MECHANISM(2)

HZZEY

1-10

21



S EBE SHETREFRQ2)
PRESSER MOVEMENT HEIGHT MECHANISM(2)

No. fﬁ;‘f’:& fIT%I. ) % DESCRIPTION

1 | 62171 1 | ETEREHBEG ADJUSTING BRACKET ASSY, UD
1-1| 62145 1 | £ETEHEHE ADJUSTING BRACKET, UD
1-2| 62051 2 | L TEHEFHERHRL SET SCREW, M6 X 0.75 L=8
1-3| 37027 4 |LETHRESHELSD SET SCREW, M6 X 0.75 L=8
1-4| 37185 3 |UVIEVIED SET SCREW, M6 X 0.75 L= 6
1-5] 62146 4 Uy LINK

1-6| 62147 2 |2 IEVGE) LINK PIN, S

1-7] 62148 1 |UroEU(h) LINK PIN, M

1-8] 62149 1 |UVPEU(R) LINK PIN, L

1-9| 18028 1 |2 ETOYRE> LS | SET SCREW, M5 X 0.8 L=5
1-10| 62229C 1 |HEERIZ5FEGEE) CONNECTING LEVER, COMP.
1-11] 27177 1 |EEZ5FEHmNHRL BOLT,SOCKET, M5 X 0.8 L= 16
1-13| 62183 1 |z ETFARYERTS | BEARING

1-14] 62184 1 |2 EThHLA INNER PRESSER CAM, UD
1-15| 62154 8 |=Z—FIAR7YLY NEEDLE BEARING

1-16] 62155 2 |y r— WASHER, 7 X 13t =0.2

1-17] 62185 1 | LTEREHFERMy/N— BOLT,SOCKET, M5 X 0.8 L= 10
1-18| 62186 1 | L TEREHEHT— COLLAR
1-19] 30066 1 | L TEREHFEHZ—LD BOLT,SOCKET, M5 X 0.8 L= 12
1-20| 62182 1 |9z ETOykr LIFTING ECCETRIC ROD
1-21] 62229 1 |1EEh=5F CONNECTING LEVER

22




HSZ R
PRESSER BAR MECHANISM

16

23




A=z A&

PRESSER BAR MECHANISM

No. RS | R 2 DESCRIPTION
PARTS No. | QTY.
1 | 62187 1 [Pz E () PRESSER CONNECTION ASSY
1-1] 62188 1 |2 TS5 vk BRACKET
1-2| 62189 1 | #R L& SHAFT, SLIDE BLOCK
1-3| 60059 1 |EviEHM STOPPER CLAW
1-4| 60064 1 |EVIEHMIES BOLT,SOCKET, M3 X 05 L=5
1-5| 62190 1 |EE@o>H CRANK
1-6| 62191 1 | =ZXER CONNECTION
1-7| 62192 1 | ISR EER PRESSER BAR CONNECTION
1-8| 62193 1 |=X PRESSER CONNECTION
1-9| 62194 1 |ESZE B VIBRATING PRESSER BAR (E)
1-10| 62195 1 | 9MBEEZ 4% (B) PRESSER BAR, OUTER (E)
1-11| 62196 1 | RSZEHFEE 12 CONNECTING PIN,12
1-12| 62197 1 | Sz EREY CONNECTING PIN
1-13| 62198 1 | RSz EHEE18 CONNECTING PIN,18
1-14| 62199 1 | EHZE N CONNECTING PIN, 11
1-15| 62200 9 |#SZERHEILKE RUBBER CAP, 4.2
1-16| 62201 4 |HRSZEREVIEDER RETAINING RING, 6 X 0.7
1-17| 31021 1 |85 ofEDIl BOLT,SOCKET, M6 X 1 L= 16
1-18| 62253 1 |EVRIFBALEMR PLATE
1-19] 37269 1 |EV$RIFBAEMRIES SCREW, M3 X 0.5 L=6
2 | 62202 1 | 4EEH SHAFT
3 | 62203 2 |1EEHS— COLLAR, UD ADJUST-SHAFT
4 | 18028 2 |1EEAHS—1ED SET SCREW, M5 X 0.8 L=5
5 | 62204 1 | HEERNR GUIDE PLATE
6 | 30066 2 |RSZAEEARLD BOLT,SOCKET, M5 X 0.8 L= 12
7 | 62205 1 | HEZRAHFAVIL PRESSER ADJUSTING DIAL
8 | 62206 1 | S BERTYYT PRESSER SPRING
9 | 62207 1 [#BSZHBRTYY ETvv—| WASHER, P/BAR SPRING
10 | 62208 1 | AEEHAZL(ED) BUSHING, F
11 | 62209 1 |HEEA2)L(F) BUSHING, M
12 | 62210 1 | HEEARIL(R) BUSHING, R
13 | 62019 1 |z (S) VIBRATING PRESSER BAR (S)
14 | 62017 1 |9 BSR4 (S) LIFTING PRESSER BAR (S)
15 | 62018C 1 |2 #EA2)LEE) S 2 | BUSHING ASSY FOR TYPE S
16 | 61020 1 |z EE PRESSER HOLDING BRACKET
17 | 27174 1 |[#HEAEEHmDOL BOLT,SOCKET, M4 X 0.7 L= 10
18 | 62253 1 |EVRIFBAIERR PLATE
19 | 37269 1 |EV3RIFBAIERLESD SCREW, M3 X 0.5 L=6




TEYEFRM)
LOWER FEED MECHANISM(1)

25



TEYER)
LOWER FEED MECHANISM(1)

No | FPmRES | = p DESCRIPTION
PARTS No. | QTY.

1 | 62211 1 | EYVLEEGED FEED BRACKET ASSY

2 | 62212 1 | EYETOvEGEE) FEED ROD,UD ASSY

3 | 62213 1 | EYeEn FEED SHAFT

4 | 62214 1 | LT SHAFT, UD

5 | 60106 2 | L TERESEHHS— COLLAR

6 | 18028 2 | h5—1EH SET SCREW, M5 X 0.8 L=5

7 | 62215 2 | EYEHS— COLLAR, UD ADJUST-SHAFT

8 | 62216 2 | A5—1&H SET SCREW, M6 X1 L=6

9 | 62217 2 | EYEAR LD FEED SHAFT BUSHING, F

10 | 62218 1 | EYERAZ)L(F) FEED SHAFT BUSHING, M

11| 62219 1 | EYVEAZ)L(1R) FEED SHAFT BUSHING, R

12 | 62220 1 | L TFEA%)LED UD-SHAFT BUSHING, F

13 | 62221 1 | L TE#ARIL(ER) UD-SHAFT BUSHING, R

26



TEYERQ)
LOWER FEED MECHANISM(2)

27



TEYER2)
LOWER FEED MECHANISM(2)

No. AEES | ER h 4 DESCRIPTION
PARTS No. | QTY.
1 | 62211 1 | EYEEGED FEED BRACKET ASSY
1-1] 62222 1 | &Y FEED ARM
1-2] 62223 1 | #EYVLEE FEED BASE
1-3| 62224 2 | EYLEEAZIL FEED SHAFT BUSHING
1-4] 62225 1 | EYBERY—T FEED ARM SLEEVE
1-5| 62226 2 | EYLETIVY FEED INK ASSY, UD
1-6 | 62227 2 |V vv— WASHER
1-7] 62228 1 | ZYETUVIEY PIN
1-8| 31094 2 | ZEYLETUVIE IESHE | RETAINING RING, E5
1-9| 62230 1 | EYLETESFEEY PIN
1-10| 62231 1 | EUBEY FEED ROD PIN
1-11| 27177 2 | EYBIFESHRL BOLT,SOCKET, M5 X 0.8 L= 16
1-12] 18028 1 | EYUBE> LS SET SCREW, M5 X 0.8 L=5
1-13] 62232 1 | EYLETESFE FEED CONNECTING ARM, UD
1-14] 31021 1 | ZYLETEZFEHEORL BOLT,SOCKET, M6 X1 L =16
2 | 62212 1 | EYLETOYRGER) FEED ROD, UD ASSY
2-1]62233 1 | EYETAYR FEED ROD, UD
2-2162234 1 | L e FEED SHAFT ARM
2-3| 62235 1 | EYLETHLA FEED ECCENTRIC CAM
2-4| 62236 1 | R7ULS BEARING
2-5| 62237 1 | ZYLETERHEERLC SHOULDER SCREW
2-6 10599 1 | AR CIvsv— WASHER, 6
2-7]37102 1 | ARk NUT, M6
2-8| 37027 2 | EYETHLIED SET SCREW, M6 X 0.75 L=8
2-9| 28058 1 | ETFEHBisEOHRL BOLT,SOCKET, M6 X 1 L=12
2-10] 31207 1 | EZYETAYRDY v— WASHER, 4
2-11| 62441 1 | #EYLETFTRYFRL BOLT, M4 X 0.7 L=8
2-12| 62238 1 | EYETRAYERY—T SLEEVE

28




r—BRERAT)
GAUGE PARTS(TYPE E)

148t

Single needle

2 K&t

Two needle

29



T—UBEREZAT)
GAUGE PARTS(TYPE E)

BRES

Bk

No. PARTS No. | QTY. h 4 DESCRIPTION
1| 62240 1 | Sz VIBRATING PRESSER
2 | 60048 1 | SRS BOLT,SOCKET, M4 X 0.7 L=5
3| 62239 1 |9\ EEZ L/PRESSER FOOT
4| 27174 1 | 9MFESZED BOLT,SOCKET, M4 X 0.7 L=10
5 | 62020 1 | & THROAT PLATE
6 | 62016 2 | #HHRLESD SCREW, M5 X 0.8 L=10
7 | 62021 1 | =Yt E%#) 30X 4.0 FEED DOG (STANDARD), 3.0 X 4.0
62241 1 | FEYsE (#tyvh) 22X 32 FEED DOG (SMALL HOLE) 2.2 X 3.2
8 | 60540 2 | EYELED BOLT,SOCKET, M4 X 0.7 L=8
9 | 62246 1 | Atk (&) BED SLIDE (LEFT)
10| 62247 1 | &tk (B) BED SLIDE (RIGHT)
11| 62248 1 | ARRARy/— STOPPER
12| 62249 2 | ARARY/N—IES SCREW, M4 X 0.7
13| 62250 1 | ZELK SLIDE PLATE
14| 18028 1 | ZLRLESD SET SCREW, M5 X 0.8 L=5
15| 60672 1 | FHEZ (6mm) VIBRATING PRESSER
16| 60681 1 | SMBEEZER) (6mm) L/PRESSER FOOT COMP.
17| 60662 1| &#GE) (6mm) NEEDLE CLAMP ASSY (6mm)
18| B140553 | 2 | &t1E&H SET SCREW, 1.8 X 40 L=45
19| 60624-A | 1 | &#HAREN THEREAD GUIDE
20| 8031 1 | #AREAL SCREW 3,732 X 56 L=4
21| 60634 1 | RTVTEY SPRING PIN
22 | 62507 1 | &4k (6mm) THROAT PLATE (6mm)
23| 62511 1 | £V (6mm) (12%£) 3.0 X 40| FEED DOG (6mm)(STANDARD) 3.0 X 4.0
62550 1| EY&E 6mm) (Bt 22 X 3.2 | FEED DOG (6mm)(SMALL HOLE) 2.2 X 3.2
24| 62215 1 | AR (L) BED SLIDE (LEFT)
25| 62247 1 | Atk B) BED SLIDE (RIGHT)

2 KE DT —U 1L P57, P58 SR
See table on P57, P58 for 2—needle gauge.

30




F—UBREEAT)
GAUGE PARTS(TYPE S)

1K &t

Single needle

2 K&t

25
Two needle i
—\27
6 @©
22 /
28 29
24 o
23
32

31



T—UBREEAT)
GAUGE PARTS(TYPE S)

BRES

%

No. PARTS No. | aTY R 2 DESCRIPTION

1 |19411C 1 | FHSAED VIBRATING PRESSER FOOT COMP.

2 |19411-S 1 | FHFEZ VIBRATING PRESSER FOOT

3 |17104 1 | PEEZIESH SCREW, 11/64 X 40 L=6

4 |10796-S 1 | 9MFEZ L/PRESSER FOOT

5 | 19470 1 | ZavH—H—F FINGER GUARD

6 | 10677 1 | 7vdv— WASHER

7 | 18484 1 | MRS A LD SCREW, 9/64X40 L=11

8 | 62015 1 | &1k THROAT PLATE

9 | 62016 2 | &R SCREW, M5 X 0.8 L= 10

10 | 62014 1 | EYsE E#) 3.0 X 4.0 FEED DOG (STANDARD), 3.0 X 4.0
62241-S 1| EYsE (E7v) 2.2 X 3.2 FEED DOG (SMALL HOLE) 2.2 X 3.2

11 | 60540 2 | EYELED SCREW, M4 X 0.7 L=8

12 | 62246 1 | Atk () BED SLIDE (LEFT)

13 | 62247 1 | Atk (B) BED SLIDE (RIGHT)

14 | 62248 1 | ARRRY/— STOPPER

15 | 62249 2 | ARAIY/S—1ED SCREW, M4 X 0.7

16 | 62250 1 | ZLik SLIDE PLATE

17 | 18028 1 | ZLRLED SET SCREW, M5 X 0.8 L=5

18 | 16525C 1| PHSZER) (1747) VIBRATING PRESSER FOOT COMP. (1/4”)

19 | 16525 1 | BHFEZ (1/47) VIBRATING PRESSER FOOT (1/4”)

20 | 10662 1 | PEEZES SCREW, 5/32X40 L=6.5

2110185 1 | shBEz (1/747) L/PRESSER FOOT (1/4”)

22 110937-01 | 1 | Z4>H—H—F FINGER GUARD

23110677 1 | Fviv— WASHER

24 | 18484 1 | MRS A LD SCREW, 9/64X40 L= 11

25 | 61206 1| &%k (1/47) NEEDLE CLAMP (1/4”)

26 | 60634 1 | RTVTEY SPRING PIN

27 | B140553 2 | #1E& SCREW, 1/8X40 L=4.5

28 | 60624-A 1 | #HAERN THEREAD GUIDE

29 | 8031 1 | #HRERNLD SCREW, 3/32 X 56 L=4

30 | 62532 1 | &4k (1/47) THROAT PLATE (1/4”)

31 | 62542 1 | EYsE (1/4")3Z#) 3.0 X 40| FEED DOG (1/4”)(STANDARD), 3.0 X 4.0
62542-S 1 | EYE (1/4")#t7/) 22 X 3.2 | FEED DOG (1/4”)(SMALL HOLE) 2.2 X 3.2

32 | 62515 1 | Atk (X) BED SLIDE (LEFT)

33 | 62247 1 | &tk (B) BED SLIDE (RIGHT)

2 KEtDT—U 1L P57, P58 SR
See table on P57, P58 for 2—needle gauge.

32




REUIVER
THREAD TRIMMER MECHANISM

12

33



RUYER
THREAD TRIMMER MECHANISM

HRES

%

No. PARTS No. | aTY. Hh 2 DESCRIPTION
1 | 62278 1 | BEARZITE BRACKET,FIXED KNIFE

2 | 31092 1 | ZIFELD BOLT,SOCKET, M4 X 0.7 L=12
3 | 31207 1 | Z2IFELEDHTYS v— WASHER, 4

4 | 62279 1 | #RFEH SPRING, THREAD HOLDING

5 | 62280 1 | BAEAR FIXED KNIFE

6 | 62281 1 | EEARIESD SCREW, M4 X 0.7 L=8

7 | 62282 1 | BEEIAR DRIVING KNIFE

8 | 62283 1 | BRENARIES BOLT,SOCKET M5 X 0.8 L= 10
9 | 16287 1 | BRENARIESH Ty v — WASHER, 5

10 | 62284 1 | BRENAREH DRIVING KNIFE SHAFT

11 | 62285 1 | BREIAR BT v— WASHER 8x12 t=0.15

12 | 62286 1 | #IVL/AF THREAD TRIMMER SOLENOID
13 | 62287 1 | RUIVL/AREF CONNECTOR

14 | 62445 1 | RUIVL/AFEFIESD SCREW, M4 X 0.7 L= 12

15 | 62288 1 | BEEIAREAT=HFEGEE) DRIVING KNIFE ARM, ASSY
16 | 62285 1 | BREIAR B TS v — WASHER 8 X 12 t=0.15

17 | 31021 1 | BREIAREH-DHEHEH4L | BOLT,SOCKET, M6 X 1 L=16
18 | 4137 1 | BREAREFZHFA Y/ A—Fwk | NUT, M4 x0.7

19 | 62289 1 | BRE AR BN BFER v/ — | SCREW, M4 X 0.7 L=12

20 | B012400 | 1 | 4L SET SCREW, M4 X 0.7 L=6

21 | 31207 1 | 9ydr— WASHER, 4

2RIV UILELCERRZE 2 M ERALET

Two—needle machines use two sets of the same parts.

34




ANESEESEER
ROTARY HOOK SHAFT MECHANISM

30 <

e~
)
(=

35



ANESEESEER
ROTARY HOOK SHAFT MECHANISM

HaES

Gk

No-1 PARTS No. | QTY. B4 DESCRIPTION

1 | 62427 1 | hELE HOOK SADDLE

2 62294 1 | L2064 RUBBER CAP ¢ 6.4

3 |B117936 1 JL¥ P94 RUBBER CAP ¢ 94

4 118065 2 | hFEXELSD BOLT,SOCKET, M5 X 0.8 L= 14
5 |62295 2 | hFELXBLEDTY— WASHER

6 |62296 1 | A= F—# OPENER SHAFT

7 | 62297 1 | A—FF+— OPENER

8 | 18028 1 | A—T+—1t® SET SCREW, M5 X 0.8 L=5

9 | 62444 1 | A—TF—#h>— O/ECCENTRIC COLLAR

10 | 62448 2 | A—TFF—EHhS—ILH SET SCREW, M3x 0.5 L=3

11 | 62300 1| oviay CUSSION

12 | 62301 1 | hFELEES HOOK COVER

13 | 18349 4 | hFEXEELED BOLT,SOCKET, M3 X 05 L=6
14 | 62302 2 | hEEHhS— HOOK DRIVING SHAFT COLLAR
15 | 38136 4 | hEEHS—IED SET SCREW, M4 X 0.7 L=4

16 | 62303 1 | HERESE THROTTLE PLATE

17 | 24806 1 | A= TILUN) OIL PIPE

18 | 62304 1 | AANL=vTIL(K) OIL PIPE JOINT (LARGE)

19 | 62305 1 | oyrvy O RING, 3.5% 1.2

20 | 62306 1 | MEFRERLC ADJUSTMENT SCREW,

21 | 30075 2 | MEREHERBEERL BOLT,SOCKET, M4 X 0.7 L=8
22 | 62446 1 MWEAZIL BUSHING, LUBRICATION SHAFT
23 | 62285 3 | BFEARIL TV v— WASHER, 8x12 t=0.15

24 162308 1 | ZzILbD Y v— WASHER

25 | 62002 1 | »FEGED ROTARY HOOK, ASSY

26 | 24315 1 | Z4)L5— FILTER

27 | 62431 2 | RT7ULY BEARING

28 | 62432 2 | LR RETAINING RING

29 | 62411 1 | hFEEEFY—EF) HOOK DRIVING SHAFT(WITH GEAR)
30 | 62480 1 | RE> BOBBIN

2 REHIUUERICEME 2 M ERALET,

Two—needle machines use two sets of the same parts.




TERI RO ARE)
LOWER SHAFT MECHANISM (SINGLE NEEDLE )




T EhEE R (1A &)
LOWER SHAFT MECHANISM (SINGLE NEEDLE )

No. ff\;if’:o. fIT%I. ) % DESCRIPTION
1 | 62311 1 | T&R7Y>5-h5—EE) | BEARING COLLAR, ASSY

2 | 62424 1 | A—TFF+—hLi OPENER CAM

3 | 37229 2 | A—TF—hLits SET SCREW, M4 X 0.7 L=5
4 | 62314 1 | FeEhFv— LOWER SHAFT GEAR

5 | 37185 2 | TE#A¥XVv—IEs SET SCREW, M6 X 0.75 L=6
6 | 62315 1 | hELERTIVY BEARING

7-1| 62319 1 | RUIVHLER TRIMMER CAM SHAFT

7 | 62447 1 | PZETEH HOLLOW LOWER SHAFT

8 | 37185 4 | hZETEHILES SET SCREW, M6 X 0.75 L=6
9 | 62317 1 | RUIAHL THREAD TRIMMER CAM

10 | 37027 2 | RUHLILESD SCREW, M6 X 0.75 L=8

11 | 62318 1| FEHED 148 LOWER SHAF, F (1-NEEDLE)

38




T8 fR2AE)
LOWER SHAFT MECHANISM (TWO NEEDLE )

39



T8 fRC2AE)
LOWER SHAFT MECHANISM (TWO NEEDLE )

No. ff\;if’:o. fIT%I. ) % DESCRIPTION

1 | 62424 2 |A—TFF+—hLi OPENER CAM

2 | 37229 4 | A—TF—hLikd SET SCREW, M4 X 0.7 L=5

3 | 62314 2 | FEhFv— LOWER SHAFT GEAR

4 | 37185 4 | FEHFV—IESD SET SCREW, M6 X 0.75 L=6

5 | 62315 2 | hFELERTIVY BEARING

6 | 62319 2 | /RUIYAH LEH TRIMMER CAM SHAFT

7 | 62447 2 |HZETE HOLLOW LOWER SHAFT

8 | 37185 8 |PZETELD SET SCREW, M6 X 0.75 L=6

9 | 62317 1 | RUDLEHE) THREAD TRIMMER CAM (RIGHT)
10 | 37027 4 | HRUDLIESD SET SCREW, M6 X0.75 L=8
11 | 62523 1 | TEARD) 24 &t LOWER SHAFT, F (2-NEEDLE)
12 | 62524 2 | FEF Y —Hh/\— LOWER SHAFT GEAR COVER
13 | 62427 2 |hELXE HOOK SADDLE

14 | 62528 1 | RUAHLGFE) THREAD TRIMMER CAM (LEFT)

40



I 1ESRER
LOWER SHAFT MECHANISM

41



I ESRER
LOWER SHAFT MECHANISM

HaEs

Bk

No. PARTS No. | Ty, i 4 DESCRIPTION
1 | 62333 1 | TEh(#R) LOWER SHAFT,R
2 | 62334 1 | AAILERUT ($8) OIL PUMP ASSY
2-1]62335 1 | AA IR TR OIL PUMP
2-2162336 1 | IR T OIL PUMP SHAFT
2-3|39211 1 | FAAIWR TR BALL BEARING
2-4162337 4 | FAIL=vTIL OIL PIPE JOINT LARG
2-5|37027 2 | ALK TEIESD SET SCREW, M6 X 0.75 L= 8
2-6| 62461 2 | #/ima0 PLUNGER
2-7]62338 2 | #manxrT)y SPRING, COMPRESSION
2-8162339 2 | #mani4al SET SCREW, M10 X 1.5 L= 10
2-9162340 2 | AAIKRTAALILS—)L | OIL SEAL, 1824 % 3
3 | 28043 1 | AR TIED SET SCREW, M6 x 1 L=10
4 162341 1 | TEEBRAS— BEARING ADAPTER SLEEVE
5 | 37027 2 | TEBRE® SET SCREW, M6 X 0.75 L= 8
6 |60014 1 | TE#BR(%) BALL BEARING, R
7 | 62463 1 | TEBR(#) IR RETAINING RING, 52
8 |62342 1 | TRILNT—1)— BELT PULLEY, LOWER
9 |62051 1 | TRILT—1)—1Es SET SCREW, M6 X 0.75 L= 8
10 | 37027 1 | TRILNT—1)—1E s SET SCREW, M6 X 0.75 L= 8
11 | 62341 1 | TEEBRAS— BEARING ADAPTER SLEEVE
12 | 37027 2 | TEBRE® SET SCREW, M6 X 0.75 L= 8
13 | 11031 1 | FEBR(AD BALL BEARING, F
14 | 62343 1 | 27vF (#0) CLUTCH, ASSY
15 | 62438 1 | \ZoH— BALANCER
16 | 37027 1 | 1AL SET SCREW, M6 X 0.75 L=8

42




o BB SRER
LUBRICATION

~
2
- -
A\ t
6o
-
- t

43



w6 - R R AR

LUBRICATION
No. E@ES | B &h £ DESCRIPTION
PARTS No. | QTY.
1 | 62344 1 |HBEy OIL TANK
2 | 62345 2 BRI =yTIL NIPPLE
3 | 62346 1 |22 9FvyT OIL TANK CAP
4 | 62347 1 A2V o3 L% RUBBER CAP, ¢ 15.4
5 | 62348 1 |V AR OIL TANK BRACKET
6 | 31092 6 |AFVIILED BOLT,SOCKET, M4 X 0.7 L=12
7 | 28563 2 |BMAVIOZARILESD BOLT,SOCKET, M5 X 0.8 L=8
8 | 62044 6 |mNATo50T CLAMP
9 | 28563 6 |5 71k BOLT,SOCKET, M5 X 0.8 L=8
10 | 62349C 1 | #&Ea2 930 OIL TANK COMP.
11 | 62349 1 |#&mary OIL TANK
12 | 62350 1 | $EHAV IR AR OIL TANK BRACKET
13 | 30075 2 |#RHmE OIS BOLT,SOCKET, M4 X 0.7 L= 8
14 | 62345 1 | #REI=yTIL0N) NIPPLE
15 | 62304 2 | #EAV =T IL(K) OIL PIPE JOINT (LARGE), M8 X1.25
16 | 62351 1 |#6H2o3 L% RUBBER CAP
17 | 62352 1 | Z4)L3—#F FILTER CONNECTOR
18 | 62460 1 | #&HEF CONNECTOR
19 | 62354 2 | AT EE SUPPORT BAR

44




&R R B R (1A &)
THREAD TENSION (SINGLE NEEDLE)

\
4

10 9]

45



&R IR B AR (1 AR &)
THREAD TENSION (SINGLE NEEDLE)

HaEs

Bk

No. PARTS No. | Ty, o 4 DESCRIPTION

1 | 62355 1 | &= BOBBIN WINDER, ASSY

2 | 62465 2 | REZLD SCREW, M4 X 0.7 L=10

3 | 62356 1| mARENT THREAD HOOK

4 | 25893 2 | EmARETIED SCREW, M4 X 0.7 L=8

5 | 62462 1| AFHREE) TENSION BRACKET ASSY

6 | 25893 2 | AFribsH SCREW, M4 X 0.7 L=8

7 | 62397C 1 | B1ERMyF(HE) OPERATION SWITCH ASSY

8 | 27174 2 | RAvFEyklEsH BOLT,SOCKET, M4 X 0.7 L=10
9 | 62398C 1 | LEDZ REE) LED LIGHT ASSY

10 | 27174 2 | LEDSA 1L BOLT,SOCKET, M4 X 0.7 L=10
12 | 62360 1 | AFR TENSION BRACKET

13 | 62361 2 | REHVIVE— CYLINDER, ACQ10X 1.5

14 | 62362 6 | REHVIUE—IED BOLT,SOCKET, M3 X 0.5 L= 10
15 | 62469 1 | E—F& TENSION ADJUSTING STUD, 1ST
16 | 62467 1 | ovardyiv—uh) WASHER

17 | 62468 2 | E—HF0L TENSION DISC

18 | 62366 1 |iB&ERT)UYT TENSION SPRING

19 | 62367 1 | E—83FFvbk NUT

20 | 62471 2 | RESHEY PIN, TENSION RELEASE

21 | 62369 2 | RiFAFE TENSION ADJUSTING STUD
22 | 62478 2 | OvarIviv—(K) WASHER (L)

23 | 62371 4 |FA+m DISC, TENSION

24 | 62437 2 | oviarIviry—(th) WASHER (M)

25 | 62373 2 |A—m DISC PRESSER, TENSION

26 | 62374 1 | @BEERTI)UT P14 TENSION SPRING ¢ 1.4

27 | 62375 2 | RFFFAYVIL TENSION NUT

28 | 62376 1 | REERAE THREAD GUIDE

29 | 62377 1 | REERARBELES SCREW, TRUSS M4 X 0.7 L=5
30 | 62378 1 | R#HTEY THREAD GUDE PIN

31 | 62379 1 | RTIVTHARLESHEY PIN

32 | 62380 1 | RBIERTYLT TENSION ADJUSTING STUD
33 | 62381 1 | RTUTHAR A SPRING GUIDE, A

34 | 62382 1 | ATV T HARRR—H—| SPRING GUIDE, SPACER

35 | 62383 1 | ATV HAK B SPRING GUIDE, B

36 | 62384 1 | RV THAR vy SPRING GUIDE, CUSHION

37 | 62385 1 | #RBIZRTYLF R ws8— | T/C SPRING STOPPER

38 | 62386 1 | RBIERTIVYT THREAD CONTROLLER SPRING
39 | 62387 1 | RBIERT) TR SPRING ADJUSTOR

40 | 62388 1 | #3IEFRTVLTRE TV v— | WASHER

41 | 62389 1 | RBIERTYLT R SCREW, M3 X 05 L=5

42 | 61790C 1 | REZHRFEF G T/WINDER TENSION, ASSY

43 | 37229 1 | REAFLS SET SCREW, M4 X 0.7 L=5

44 | 62390 1 | @B&EERTI)VT P12 TENSION SPRING ¢ 1.2

45 | 4137 1 | Fvk NUT, M4

46




THREAD TENSION (TWO NEEDLE)

afF R R (24 &)

47



&R R B R &)
THREAD TENSION (TWO NEEDLE)

HaEs

Bk

No. PARTS No. | Ty, o 4 DESCRIPTION
1 | 62355 1 | RE&EZED BOBBIN WINDER, ASSY

2 | 62465 2 | REZLED SCREW, M4 X 0.7 L=10

3 | 62356 1 | mARENT THREAD HOOK

4 | 25893 2 | EARBMNTLED SCREW, TRUSS M4 X 0.7 L=8
5 | 62525 1 | AFHRER) 2K&t TENSION BRACKET ASSY

6 | 25893 2 | SAFIRLESD SCREW, TRUSS M4 X 0.7 L=8
7 | 62397C 1 | BERCMYFED) OPERATION SWITCH ASSY

8 | 27174 2 | RAMyFEybikd BOLT,SOCKET M4 X 0.7 L=10
9 | 62398C 1 | LEDSA R(R) LED LIGHT ASSY

10 | 27174 2 |LEDSAbIES BOLT,SOCKET M4 X 0.7 L= 10
12 | 62526 1 | FAFHR 2KEt TENSION BRACKET

13 | 62361 4 | REHIT— CYLINDER, ACQ10% 1.5

14 | 62362 12 | RBOHUF—IESD BOLT,SOCKET M3 X 0.5 L=10
15 | 62469 2 | E—HFE TENSION ADJUSTING STUD, 1ST
16 | 62467 2 | oviaravie—uh) WASHER

17 | 62468 2 |E—f+Fm TENSION DISC

18 | 62366 2 |iB&ERT)UYT TENSION SPRING

19 | 62367 2 | E—RFFUr NUT

20 | 62471 4 | RBESHEY PIN, TENSION RELEASE

21 | 62369 4 | REfFHE TENSION ADJUSTING STUD
22 | 62478 4 | oviarIvvy—(K) WASHER (L)

23 | 62371 8 |&fFm DISC, TENSION

24 | 62437 4 | UvarIvivy—(Hh) WASHER (M)

25 | 62373 4 |H—M DISC PRESSER, TENSION

26 | 62374 2 |i@BEERT) T P14 TENSION SPRING ¢ 1.4

27 | 62375 4 | RAFFAYVIL TENSION NUT

28 | 62376 1 | REERLRENT THREAD GUIDE

29 | 62377 1 | REERALREITIED SCREW, TRUSS M4 X 0.7 L=5
30 | 62378 1 | REHTEY THREAD GUDE PIN

31 | 62379 1 | RTIVGTHARIESHE Y PIN

32 | 62380 1 | RBIZERT)VTEE TENSION ADJUSTING STUD
33 | 62381 2 | RTVTHAR A SPRING GUIDE, A

34 | 62382 2 | RTVTHARRAR—H— | SPRING GUIDE, SPACER

35 | 62383 2 | RV HAKB SPRING GUIDE, B

36 | 62384 1 | RTIVGHARS Y32 | SPRING GUIDE, CUSHION

37 | 62385 1 | &BIZXTY S ZA+ws/8— | T/C SPRING STOPPER

38 | 62527 1 | RBIZRTYT 2K THREAD CONTROLLER SPRING
39 | 62387 1 | RBIERTUUTHE SPRING ADJUSTOR

40 | 62388 1 | #BIFRT)UT AR TvIv— | WASHER

41 | 62389 1 | R5IERXTY S HAE4C | SCREW, M3 X 05 L=5

42 | 61790C 1 | RESRREF ) T/WINDER TENSION, ASSY

43 | 37229 1 | REFAFLD SET SCREW, M4 X 0.7 L=5

44 | 62390 2 |iREERTIVT p1.2 TENSION SPRING ¢ 1.2

45 | 4137 1 | Fvbk NUT, M4

48




RESHER
BOBBIN WINDER MECHANISM

49



RESHER
BOBBIN WINDER MECHANISM

HaEsS |EH

No. PARTS No. | TV Bh 4 DESCRIPTION
3 162355 1 | REZGD BOBBIN WINDER COMPLETE
4 |62355-01 1 | REETLE RUBBER

5 |61791-02 | 1 |HR&ZFEH BOBBIN WINDER WHEEL

6 [61791-03 | 1 |HRE=wHZ B-WINDER SHAFT BRACKET
7 161791-04 | 1 |fR&EEHHE BOBBIN WINDER WHEEL LOCKING LEVER
8 |61791-05 | 1 |R&=th(F4a BOBBIN WINDER SPRING PLATE
9 |61791-06 | 1 |HR&BERT)Y SPRING

10 [61791-07 | 1 |R&=RIETHLZIT SPRING HOLDER
11161791-08 | 1 |HR&SHUTITIR BOBBIN WINDER BRACKET
1216179109 | 1 | REVZITHE BOBBIN BRACKET
13161791-10 | 1 [HRETIYAR THREAD TRIMMER KNIFE

14 161791-11 | 1 | R&EL/N— BOBBIN WINDER LEVER
15161791-12 | 1 |fR&=EHFH L SCREW M4X0.7 L=12.0

16 |61791-13 | 1 |R&=EHEH TV NUT M4

1716179114 | 1 | HRUVIYUARIERL SCREW

18 61791-15 | 2 |HR&Z=iRIEHLZITIE SET SCREW M5X0.8 L=6

19 161791-16 | 1 |REZEHZ(TEHE BRACKET HOLDER SHAFT
20 [61791-17 | 1 [|1EAdg RETAINING RING

21 135979 2 | REZFEUTITHRLE SET SCREW M4X0.7 L=10

22 |61791-18 | 1 | R&E=#4h BOBBIN WINDER SHAFT

23 16179119 | 1 |HR&E=HIE SET SCREW M3X0.5 L=20

24 161791-20 | 2 |REVZITHELE SET SCREW

25 |61791-21 | 1 [REDTYY BOBBIN HOOK

20




FENRvFEER
MANUAL SWITCH MECHANISM

51



FYRA(VFER

MANUAL SWITCH MECHANISM

HRES

Bk

No. PARTS No. | aTY R 2 DESCRIPTION
1 | 62392 1 | RAYF7r—X SWITCH CASE

2 | 62393 1 | RAYFLN— SWITCH LEVER

3 | 62394 1 | RAVFEY PIN

4 | 62395 1 | T F3vk MAGNET

5 | 62396 1 | RAYFRTYLS SPRING

6 | 62027 1 | RAvFER SWITCH PCB

7 | 62474 3 |AvEVSTRL SCREW, ST 2.2 X 6

8 | 62026 1 | RAYFIIRIL—b SWITCH PANEL SHEET

9 | 62028 1 | RAyF7r—7 )L (#8) SWITCH CABLE ASSY

10 | 62400 1 |LEDSA+E LED LIGHT BASE

11 | 62401 1 | LEDSA hH/ — LED LIGHT COVER

12 | 62402 1 | RSARRAyFL /N — SLIDES SWITCH LEVER

13 | 62403 1 | LEDSA FEHR LED LIGHT PCB

14 | 62474 3 | #vErS Rl SCREW, ST 2.2 X 6

15 | 62399 1 | LEDEARAS—TIL ($1) LED PCB CABLE ASSY

16 | 62398C 1 | LEDZA+(#0) LED LIGHT ASSY

17 | 62397C 1 | BERCYF ($) OPERATION SWITCH ASSY
18 | 62012C 1 | 84/ )L (FH) OPERATION PANEL ASSY

19 | 62493 1 | REZEYHS— EYELET GUIDE

20 | 34008 2 | BE/ARILAN—IESD BOLT,SOCKET, M4 X 0.7 L=14
21| 27174 2 | BE/ARILAN—IESD BOLT,SOCKET, M4 X 0.7 L=10

92




ZEERAF

AIR PRESSURE MECHANISM

PR

AL LR,
YARS & sog) AVY
%ﬂlf/@w(/gv%)

\»«

’

KANY ..

23



RERE SER
AIR PRESSURE MECHANISM

BRES

B

No. PARTS No. | QTy. i 4 DESCRIPTION

1 | 62010 1 | ERFETHR SOLENOID VALVE PLATE

2 | 30066 2 | BYKHIFHRIES BOLT,SOCKET, M5 X 0.8 L=12
3 | 62406 1 | EREFF6E) SOLENOID VALVE ASSY,6

4 | 62475 2 | BEFLD SCREW, M4 X 0.7 L=30

5 | 62476 2 | RAIVG Iy o— SPRING WASHER, 4

6 | 62477 2 | Iviv— WASHER, 4

7 | 62407 1 | axo2—=EDA CONNECTOR ASSY, A

8 | 62409 1 | axo42—#E)B CONNECTOR ASSY, B

24




1/ mBE &

ACCESSORIES

¥ A7 3>/ 0OPTIONAL PART

Qm

25



1/ mBE &

ACCESSORIES

No. fﬁifﬁo. g@ﬁ & £ DESCRIPTION

1 | NO123 3 | #tDPx17 #23 NEEDLE,DPX 17 (# 23)

2 | 62480 3 | REY BOBBIN

3 | 20333 1 | RALVF 1.27mm HEXAGONAL WRENCH, 1.27

4 |1872 1 | RALYTF 1.5mm HEXAGONAL WRENCH, 1.5

5 | 19456 1 | RALVTF 2mm HEXAGONAL WRENCH, 2

6 | 19457 1 | RALVF 25m HEXAGONAL WRENCH, 2.5

7 | 19458 1 | RALVF 3mm HEXAGONAL WRENCH, 3

8 | 15571 1 | RALUTF 4mm HEXAGONAL WRENCH, 4

9 | 19460 1 | RALVF 5mm HEXAGONAL WRENCH, 5

10 | 62490 1 | R/8F8X10 SPANNER (8 X 10)

11 | 25649C 1 | 5S4/ —@EEvh SCREW DRIVER COMP.

12 | 8124-LS 1 | E=Z—ILhn—(F) VINYL COVER (LONG)

13 | 8132-A 1 | BB ACCESSORY BAG

15 | 35254 1 | RItEyb(IRED) THREAD STAND CPL.(SINGLE NEEDLE)
17 | 62414 2 | eV HINGE

18 | 62481 4 |EVTIED HINGE SCREW, M6 X 1 L= 16

19 | 62415 2 |EVORZFTL RUBBER CUSHION

20 | 62482 6 | EvUZFTLIEHARIL | WOOD SCREW

22 | 62417 1 | ST OIL PAN

23 | 15081 8 | iMzZITEfT4l WOOD SCREW, 3.5 X 16

24 | 62418 1 |LXaL—4— REGULATOR

2511193 1 | AAIE25 OIL TANK

26 | 8125 1 | imEL OILER

27 | 60541C 1 | BRRAMyFEvk KNEE SWITCH, ASSY

28 | 60546 1 | RYER G T ay) HANGING RULER(OPTIONAL PART)
29 | 62423 1 | EREFE A Tay) RULER BRACKET(OPTIONAL PART)
30 | 62484 4 | EREUTELESD (FTar)| SCREW M6 X 1 L= 12(OPTIONAL PART)
31 | 40163 1 | BEE R A HEAD REST

32 | 40253 4 | Ryal WOOD SCREW, 4.1 X 25

33 | 62036 1 | REZRATF D T/WINDING TENSION, ASSY

34 | 60699 1 | A"A#ERLCEL HEXAGONAL WRENCH, 2.5

AREERA TIERERQ) (EXCL SINGLE NEEDLE E-TYPE)
36 | 19461 1 | R+ 6X7 SPANNER (6 X 7)
2K &t/ Two needle

1 | NO123 6 | £1DPx17 #23 NEEDLE,DPX 17 (# 23 )

2 | 62480 6 | RE> BOBBIN

16 | 10947 1 | RiLtvk(QKEt) THREAD STAND CPL. (TWO NEEDLE)

35| 11196 1 | Evtyk TWEEZERS

26




F—UREZAT)
TABLE OF GAUGE PARTS (TYPE E)

B1 0<53
/mﬁ)
’%60634
o
AN
8031”
gt g3H) HAEAEN hixz N Z($R) £t1k
LIFTING
GAUGE SIZE | NEEDLE CLAMP VIBRATING
THREAD GUIDE THROAT PLATE
ASSY PRESSER FOOT| TRESSER FOOT

mm COMPLETE

6 60662 60624-A 60672 60681 62507

8 60663 60624-A 60673 60682 62508
10 60664 60625-A 60674 60683 62509
12 60665 60625-A 60675 60684 62510

gt EY R R) =Y EEaEt ) AR(E) AR(E)
GAUGE SIZE FEED DOG FEED DOG SIDE PLATE SIDE PLATE
(FOR THICK THREAD) | (FOR THIN THREAD) (LEFT) (RIGHT)

mm

6 62511 62550 62515 62247

8 62512 62551 62516 62247
10 62513 62552 62517 62247
12 62514 62553 62518 62247

97




B —UR(ESEAT)
TABLE OF GAUGE PARTS (TYPE S)

B140553

|

<)o)
gm‘ &, 060634

s
8031
gt B HR(H) HAER Rz (1) Rz | Z4vfi—h—F
VIBRATING
LIFTING FINGER
GAUGE SIZE | NEEDLE CLAMP | THREAD GUIDE | pRESSER FOOT
ASSY PRESSER FOOT GUARD
Inch | mm COMPLETE
1/4 | 6.4 61206C 60624-A 16525C 10185 10937-01
5/16 | 7.9 61252C 60624-A 16526C 10186 10937-02
3/8 | 95 61253C 60625-A 16527C 10187 10937-02
1/2 | 127 61254C 60625-A 16529C 10189 10937-04
Soh < S \
SN S e .
~§ <
NS
gt 1k EYECKE ) | EYE(EER) AR(E) AiR(A)
GAUGE SIZE FEED DOG FEED DOG SIDE PLATE SIDE PLATE
THROAT PLATE | (£0R THICK THREAD) |(FOR THIN THREAD) (LEFT) (RIGHT)
Inch | mm
1/4 | 64 62532 62542 62542-S 62515 62247
5/16 | 7.9 62533 62543 62543-S 62516 62247
3/8 | 95 62534 62544 62544-S 62517 62247
1/2 | 127 62535 62545 62545-S 62518 62247

28




< MEMO >



< MEMO >



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co jp/en

T273-0018 FIE R ftEh < ET2-13-6 -f a

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E-mail: eigyo@seiko—sewing.co.jp https://www.seiko—sewing.co.jp/

Parts No. PB85700 (1124)
Rev. 1.5



